DF200SST-23 &4 H 3 Kt

FOREWORD

When you are going to order parts you may take this booklet as reference but
any differences please take the reality on vehicle as standard.

To find out the name, Item code or fitment you may check in the illustration
with the size and appearance .Then with the no. in the illustration you will find
out the name, item code and quantity.

There will no notice to you ahead of any change of the information in this
booklet.

1o




ZThH Engine

Fr = B3 &R ER &R e
NO Code name Chinese Description Q'ty
1 01010091 RENHL(LIRL B Engine 1




ph3ffa =k (1) Crankcase 1

Fr #t = b XX & FR EP &R e
NO Code name Chinese Description Q'ty
2.20.05.67.02000 1Rk R.Crankcase Assembly
1.20.04.01.12000 RS Breather Pipe Assembly
2.20.04.67.07000 JE FEAR A AR A R L.Crankcase Assembly
1.20.04.01.08000 JEIEE Rear Shock Absorber Sheath
1.00.01.6004-2RS 4h7K6004-2RS Bearing 6004-2RS
1.20.04.01.10000 b B B2 7x42x7 Oil Seal of Output Shaft
1.00.01.6301 & 6301 Bearing 6301
1.00.01.6002 k746002 Bearing 6002

1.20.04.01.13000

it 35 19.8%x30%5

Oil Seal 19.8x30x5

1.20.04.01.14000

RO IEHEM12x1.5%14

Bolt M12x1.5x14

1.20.04.01.03000

P 12x18x%1

Rear Gasket 12x18x1

O I I S B e e e N
Ol olgdann W~ XN N RN —

1.20.04.01.09000 HiEE Front Shock Absorber Sheath
1.20.13.01.01000 SERL IR IEAT Screw
1.20.13.01.02000 O JE 16x1.5 O-Ring 16x1.5
1.20.13.01.05000 Fi JIFF Tension Rod
1.20.13.32.04000 NRESS Timing Chain
1.20.13.01.06000 AN e 2% B A Chain Guide
1.20.04.06.04000 S B FEM8*209 Stud Bolt M8x209
1.20.05.06.01000 Bk BEAEMS*201 Stud Bolt M8x201

20 | 1.20.04.01.05000 1 R Gasket

21 |1.20.04.01.01000 EHTE 08x14 Locating Bush @814

22 | 1.05.01.09.0650 BEFEM6EX50 Bolt M6x50

23 | 1.05.04.01.0800 2 RESM8 Nut M8

24 11.20.04.01.11000 OB 7.5%1.5 O-Ring 7.5x1.5

25 11.20.04.03.02000 | 72 4 Brake Pin

. — (= (DO (DD [ (DD DD [ [ (= DD [ [ (e




pRAHFE S AL (2)

Fr 5 X FFR R AW #eE
NO Code name Chinese Description Q'ty
26 | 1.05.01.09.0622 EFEM6x22 Botl M6x22 2
27 1.20.13.01.07000 e Chain Adjuster 1
28 [ 1.20.13.01.03000 4Rk Gasket 1
29 [1.20.13.01.08000 Ji S HEET Screw 1
30 | 1.20.13.01.09000 OJE9.5*%1.5 O-Ring 9.5*1.5 1
31 ]2.20.05.67.99000 1 R R R.Crankcase Assembly 1
32 12.20.04.67.99000 JEFEAR R L.Crankcase Assembly 1




T ERFEE 2K (3) Crankcase Cover ASSY

Fr t 5 B X B AR R X & R e
NO Code name Chinese Description Q'ty
1 |2.20.20.01.01000 AR Gearcase Cover 1
2 | 1.05.01.09.0628 IEFEM6%28 Bolt M6x28 3
3 [1.20.20.01.08000 |  #y N Fhk3,20x32x6 Oil Seal 20x32x6 1
4 | 1.05.01.09.0635 IEFEM6%35 Bolt M6x35s 3
5 |1.20.20.01.06000 AR A 25 B Gearcase Gasket 1
6 |1.20.04.01.01000 EfIE o8x14 Locating Bush o8x14 2
7 |1.20.20.08.02000 PN Input Shaft 1
8 1.00.01.6204 & 6204 Bearing 6204 1
9 1.00.01.6202 & 6202 Bearing 6202 1
10 | 1.00.01.6203 7K 6203 Bearing 6203 1
11 /1.20.20.08.09000 v ) 5 5 2 Intermediate Gear Shaft 1
12 [ 1.20.20.01.05000 75 S A5 S H Input Shaft 1
13 | 1.05.06.02.2000 il FH 42118120 Check Ring 20 1
14 | 1.20.20.01.03000 TS Output Gear 1
15| 1.05.01.09.0812 BEFEMEx12 Bolt M8x12 2
16 | 1.20.20.01.07000 £ Y21 Gasket 2




KEDRK (4) Left Cover ASSY

FF t = B X &R R & e

NO Code name Chinese Description Q'ty
1.20.06.03.07000 xS Gasket,Left Cover 1
2 12.20.06.03.01000 -3 Left Cover 1
3 | 1.05.01.09.0665 IEFEM6%65 Bolt M6x65 2
4 | 1.05.01.09.0640 BEFEM6x40 Bolt M6x40 6
5 |1.20.06.01.06000 RGeS Brake Retainer Grip 1
6 |1.20.06.01.04000 B e Tubing Clamp 1
7 11.20.06.01.05000 IREOA I b Accelerator Fixed Bracket 1
8 11.20.04.01.01000 TENE o8x14 Locating Bush 98x14 2
9 11.20.06.01.03000 BES Breather Guide Plate 1
10 | 1.05.02.03.4208 H K HE4TST4.2%8 Tapping Screw ST4.2x8 4
11 |1.20.17.01.05000 BT A Starting Lever Assembly 1
12 | 1.05.01.08.0622 BEFEM6%22 Bolt M6x22 1
13 | 1.20.06.01.10000 W X Aspiration Pipe 1
14 1 1.20.06.01.08000 [ 2 28 Fixed Bracket 1
15| 1.05.01.09.0612 BEFEM6x12 Bolt M6x12 1
16 [2.20.06.03.99000 JE B Left Cover Assembly 1




AfEFimERR (5) Right Crankcase Cover Assy

Fr t 5 B X B AR R X & R e
NO Code name Chinese Description Q'ty
1 |2.20.07.01.01000 =t Right Cover 1
2 11.20.07.01.06000 ok Gasket,Right Cover 1
3 |1.20.04.01.13000 &t 31 19.8%30%5 Oil Seal 19.8x30x5 1
4 11.20.04.01.01000 ENLEe8x14 Locating Bush ¢8x14 2
5 |1.20.07.01.09000 YR8V Y Oil-Filter Screen 1
6 |1.20.07.01.03000 TV DX 9L Spring,Oil-Filter Screen 1
7 |1.20.07.01.04000 OJEFE|30.5%3 O-Ring 30.5%x3 1
8 11.20.07.01.02000 VIR X R I Oil-Filter Screen Nut 1
9 | 1.05.01.09.0632 BEFEM6%32 Bolt M6x32 1
10 | 1.05.01.09.0695 IEFEM6%95 Bolt M6x95 4
11 [ 1.05.01.09.06100 HEFEM6x100 Bolt M6x100 1
12 | 1.05.01.09.06110 EFEM6x110 Bolt M6x110 2
13 | 1.20.07.01.08000 fuh g 2k R Trigger Line Card 1
14 11.20.07.01.05000 GINEDN Oil Level Gauger 1
15 [ 1.20.07.01.07000 OJZ B 18x3 O-Ring 18x3 1
16 | 1.05.01.09.0635 BEFEM6%35 Bolt M6x35 1
17 12.20.07.01.99000 Vo 85 Right Cover Assy 1




SELARSAL (6) Cylinder Assy

3
Fr t = B XX & FR R X & R e
NO Code name Chinese Description Q'ty
1 |1.20.02.09.03000 SEAK Cylinder Block 1
2 11.20.02.09.01000 AL Cylinder Block Gasket 1
3 11.20.01.01.01000 ENLEE10x16 Locating Bush@p10x16 2




SHISLE/ (7) Cylinder Head ASSY

a4 g i %
21 g 28 18
oo Yy o 20 28 e
23 TN 18 29 .9 » § 17
26 /) = ‘}% = 5 M 16
7, = 22 - e il T
a0, @ L'ﬂ Y23 I 16 % - i) ]I
e S 0y 157 & 12
Sade ] | ¥ ¢ 14 12
; - ?-C‘E#px l.ﬁlf_;
i -@ 11 9876 5
\%}f 2 ‘j 4 "»u"_"i' f
) _ \ . i i [
L& aﬂdm-:; . Tﬁ}/}g
’? a} ,., 1;; 10 T
?
3 i
Fr t = X B AR R X F R =
NO Code name Chinese Description Q'ty
2.20.01.67.13001 | S &340 CGRMRE) Cylinder Head ASSY
1.05.01.09.06100 HEFEM6%100 Bolt M6x100
1.20.01.01.01000 T Ee10x16 Locating Bush ¢10x16
1.20.01.09.15000 AELLE R Cylinder Head Gasket
1.20.01.01.16010 RSk Pipe Clamp
1.05.02.01.0425 EETMAX25 Screw M4x25
1.05.04.02.0600 IR EEM6 Nut M6

1.20.01.01.16000

B B

Intake-Tube Assy

1.00.14.265180

OJE126.5%1.8

O-Ring 26.5%1.8

[N R e e L el Ll Rl Rl R
’—‘O@OO\]O\U‘ILUJ[\),_‘O\OOO\IO\MAUJ[\)H

1

2

4

1

1

1

2

1

1

1.20.01.01.12000 Be $ AR Thermal Baffle 1
1.20.01.01.11000 by Base Plate 1
1.20.01.06.06000 AT Inlet Valve 1
1.20.01.01.14000 W R Ex) Oil Seal,Valve 2
1.20.01.01.10000 - Gasket 2
1.20.01.06.09000 K14 b s Outer Valve Spring 2
1.20.01.06.08000 A R Inner Valve Spring 2
1.20.01.01.05000 TR R Valve Spring Retainer 2
1.20.01.01.07000 014 Valve Cotter 4
1.20.01.01.17000 KAt%E Spark Plug 1
1.20.12.01.05000 EEbR A Stop Plate 1
1.20.12.01.04020 2 L Adjusting Nut 2

22 1.20.12.01.04030 e Adjusting Screw 2
23 | 1.20.12.06.04010 R Rocker Arm 2
24 [1.20.12.06.03000 SRR Sl 2H Inlet Rocker Arm Shaft Assy 1




SELE (7) Cylinder Head Assy

33 £ TR -3
2] S 28 18
e o (4] 28 . a
31 x::{_;\_ v | 15 ! 0 % ] ;ﬁ |I[-?
& - e i o3 :x'._- 1
30 'E"' o\ 3 : r” %% 3 P 1 ] ]I
e 1 1 %, 13
k] | ¥ 14 . 12
i'ki‘:ﬁpr 1 :‘-’ N
36 ﬁﬁ@ _1" 11 9876 5
] -,. \:\? y Z -=. i Jgg };o
et :hl”:'-; : 2 10 7
L Irep.
¥ ~:_'jr 1
! 8
FF Tt 5 B X &R KX & He
NO Code name Chinese Description Q'ty
25{1.20.11.06.01000 A R, Camshaft Assy 1
26 | 1.20.12.06.02000 HES PE Inlet Rocker Arm Shaft 1
27 1 1.20.01.06.04000 HS D Exhaust Valve 1
28 | 1.05.04.02.0800 IR EEMS Nut M8 4
29 11.20.04.01.06000 P8 Washer 8 4
30 12.20.12.06.01000 1 A e Rl Camshaft Retainer 1
31 /1.20.01.01.03000 L IE M 663 Stud Bolt M6x63 2
32 /1.20.01.08.02000 LR FEME %32 Stud Bolt M8x32 2
33 1 1.20.12.06.04000 SR Valve Rocker 2
34 12.20.12.06.99000 I A R R Camshaft Tetainer Assy 1
35 12.20.01.67.99001 | ST S i it CHMARE) Cylinder Head Assy 1
36 | 1.05.06.01.3500 FLH (35 Check Ring 1
37 11.20.11.32.02000 1E R Timing Sprocket 1
38 | 1.05.01.08.0512 BEFEMS5 %12 Bolt M5x12 2

10T




SEIZE S (8)Cylinde Head Cover ASSY

1
FF " 5 B X &R R X &R e
NO Code name Chinese Description Q'ty
1 |2.20.03.06.01000 SEEL % Cylinder Head Cover 1
2 |1.20.03.06.03000 ST 2 % ] Seal Ring of Cylinder Head Cover | |
3 11.20.03.01.02008 26 Cover Slip 1
4 11.20.03.32.30000 26 Bolt 2
5 11.20.03.01.05010 s Pipe Clamp 1
6 |1.20.03.01.05000 WAEN Breather Pipe Assy 1
7 11.20.03.01.05020 Sl Pipe Clamp 1
8 11.20.03.01.04000 LA Pipe Joint Assy 1
9 | 1.05.02.03.4208 H W2 ST4.2%8 Tapping Screw ST4.2x8 4
10 | 1.20.03.32.31000 e Rubber Gasket 2
11 12.20.03.06.99000 SEELE R Cylinder Head Cover Assy 1

11T




HhEZEFTLR . R (9) Camshaft & Piston

. 4
> 6 \ U _
>, 4

Fr t = B X B AR R X & R e
NO| Code name Chinese Description Q'ty

1 |1.20.09.08.01000 it b 3 A e Connecting Rod of Crank Shaft | 1

2 11.20.09.01.01010 [ Woodruff Key 1

3 |1.20.10.08.01000 e Piston 1

4 11.20.10.08.04000 TE R R Clamp Spring 2

5 PR AL 2 (B ) Oil Ring

6 |1.20.10.08.02000 5 IESI Piston Ring 1 1

7 HB—IESH Piston Ring 2

8 11.20.10.08.03000 I FEAY Piston Pin 1

12




FE /S B BB

FF t 5 B X &R R &R 2
Code name Chinese Description Q'ty

1 |1.20.18.01.01000 FE) AR R Starter Motor ASSY 1

2 | 1.05.01.09.0616 PEAEM6%16 Bolt M6X16 2

3 |1.20.18.01.02000 5 # h Starter Reduction Gear Shaft 1

4 11.20.18.01.03000 o Starter Reduction Gear 1

5 1.20.09.01.01010 2[5 Wood druff Key 1

6 |1.20.19.08.01020 R B A B A Overunning Clutch ASSY 1

7 11.20.19.01.01040 B K Needle Bearing 1

8 11.20.19.03.01030 MEN LA Driven Bearing ASSY 1

9 11.20.19.01.03000 £ Y21 Washer 1

10 1 1.20.19.01.02000 A RESM22x 1 /2 Lock Nuts M22 1

11 /1.20.19.08.01000 L R T Over Running Clutch 1

13T




E. HEFRBA (—)

F ) P X &M R X F M HE
NO Code name Chinese Description Q'ty
1 157019000 W = 7842 V Belt 1
2 11.20.17.08.04000 HE R Starter Gear 1
3 11.20.21.01.01060 HHR Weights 3
4 11.20.21.01.01050 Huzhik = Flange Plate 1
5 11.20.21.01.01040 B Weight Tube 6
6 11.20.21.01.01030 RIS Right Driving Gear ASSY 1
7 11.20.21.08.01020 TS Bushing 1
8 [1.20.21.01.01010 IR R 5 s I Bladed Disc 1
9 | 1.05.05.04.1200 Hh]E[12.3x29x2.5 Washer 12.3X29X2.5 1
10 | 1.05.04.10.1213 | #2RFM12x1.25 H=10 Nut MI2X1.25 H=10 1
11 152160000 M B 7 7 5 A Driven gear ASSY 1
25 | 1.05.05.04.1200 g 12.3%29x25 Washer 12.3X29X2.5 1
26 | 1.05.04.10.1212 BEREM12x1.25 H=8 Nut M12X1.25 H=8 1
27 11.20.21.08.01000 F 5 A e Driving Belt ASSY 1

il




HARBALAREE . ALMSR AR

1.20.16.01.01012

A (HRTZ0

Stator (DC 11 pole)

1.20.16.01.01002

F H = b X & FR g v i n=E
NO Code name Chinese Description Q'ty
1 | 1.05.01.09.0618 BEFEM6%18 Bolt M6X18 4
2 |1.20.24.01.06000 K& Fan Assy 1
3 | 1.05.04.10.1213 B2EEM12x1.25 H=10 Nut M12X1.25 H=10 1
4 | 1.05.05.04.1201 P 12-14HV Washer 12-14 HV 1
5 11.20.16.01.01020 k#e Flywheel(Rotor) 1
6 | 1.05.01.09.0620 BEFEM6x20 Bolt M6X20 2
7 | 1.05.01.08.0512 INAIEFEMS %12 Hex Bolt M5X12 2
8 |1.20.14.01.03000 GIRGEREAERES Oil Pump Assy 1
9 | 1.05.01.09.0625 BEFEM6%25 Bolt M6X25 2
10 | 1.20.14.01.01000 R Oil pump sprocket 1
11| 1.05.04.02.0600 BEREM6 Nut M6 1
12 [ 1.20.14.01.04000 T 2R i 2% Oil pump Chain 1
13 11.20.14.01.02000 RS T Sprocket side Cover 1
14 | 1.05.01.09.0612 BEAEM6%12 Bolt M6X12 2

15
15
16
16

FERNLE R CELARLLLZO

Magneto (DC 11 pole)

il




RE IS TR S BR

12

Fr t = 3 B R R X & R #eE

NO Code name Chinese Description Q'ty
1 1.20.17.01.01010 E (D Bushing 1
2 i Pin 1
3 11.20.17.01.01050 GOEE ey Starter Shaft 1
4 11.20.17.01.01020 e Spring 1
5 |1.20.17.01.01030 P Washer 1
6 |1.20.17.01.01040 E (1D Bushing 1
7 11.20.17.01.02000 T EE Spring Lock 1
8 | 1.05.01.09.0614 IEFEM6x 14 Bolt M6X14 1
9 |1.20.17.01.03030 i 40 Starter Idle Shaft 1
10 | 1.05.08.02.0308 [AFERA3%8 Pin A3X8 1
11 1.20.17.01.03020 JE % Spring 1
12 [ 1.20.17.01.03050 e Fork Spring 1
13 [ 1.20.17.01.03040 VEEEER Y Washer 1
14 [1.20.17.01.03010 RSk Starter Idle gear 1
15 /1.20.17.01.03000 PEEE4H Starter Idel Gear Assy 1
16 [ 1.20.17.01.01000 YISy Starter Shaft Assy 1

16 7L




HEIEEE X & AL B8
NO Code name Chinese Description Q'ty
1 |1.20.24.03.03000 A5 i Fan Cover 1
2 11.20.24.01.03020 Wk Plug Cap 1
3 11.20.24.01.04000 FH 205 2 Sl Wire Clip 1
4 | 1.05.01.09.0625 PEFEM6x25 Bolt M6X25 3
5 11.20.24.01.03010 R HSHE Cooling Pipe 1
6 | 1.05.02.15.4816 HIH2%TST4.8%x16-F-H Self-drilling screw 5
7 11.20.24.06.01020 - S A Air outlet Shroud (up) 1
8 |1.20.24.01.01040 = 2 e Cable Clip 1
9 11.20.24.01.01030 R Rubber Cap 1
10 1122%221%11%11%11%/ 161-B2 b, NEH R Upper&Lower Rubber Mat 1

12 11.20.24.06.02000 TERERELS Air outlet Shroud (lower) 1
13 11.20.24.01.05000 RS Ovcerflow pipe Clip 1

£ 17 0L




2B HMMIE Frame and Accessory

B X &R

R &R

L B3

=

F T =
NO Code name Chinese Description Q'ty

1 | 0201-DF200SST-23 $§,§ Frame ASSY 1
2 02011919 Hij S 28 Front bracket 1
3 02012209 FHTF o AL 264 Left wire hook 1
4 02012210 TR A LA Right wire hook 1
5 02012199 KAT A i Headlight left connector 1
6 02012200 KAT A5 T Headlight right connector 1
7 02011925-1 A MIBAE R 222 48 Left plastic lower mounting bracket | 1
8 02011925-2 AR T 22 3 3 2 Right plastic lower mounting bracket | 1
9 02012202 A3 Side stand 1
10 FLPEIE 42 O 16X18XM12%1. 25 | Bolt,side stand ®16X18XM12*1.25 | |
11 07020138 LEREGIN Spring,side stand 1
12 02050077 Ha B ZH &y A2 Foot rest combination front left 1
13 02050078 WA GHIA CGEFIZIEED | Foot rest combination front right | 1
14 02012196 JE IS 48 () Rear foot rest bracket (left) 1
15 02012197 Ja e A () Rear foot rest bracket (right) 1
16 02050079 J Sk Sk Rear foot rest head left 1
17 02050080 JE e S 3k A Rear foot rest head right 1
18 02012192 1 42 Hanger 1
19 02012193 L EVRun Hanger tie rod 1
20 02011926 Ja kT S 4E Bracket,rear turnlight 1
21 02012151 J e S 48 Licence bracket 1
22

Parand

S

18 W




ZEZaMiE Frame Accessories

1

g/lmé;

5
4
F H = B XX # W X A R =
NO Code name Chinese Description Q'ty
1 02011922 Ja ST i S 28 Rear fender bracket 1
2 02012195 Ja R4V A S 28 Rear wheel fender bracket 1
3 02011920 BB %42 e Front guard plate bracket 1
4 02011927 {516 B Sl 28 Fuse box bracket 1
5 02012198 BT 4P Al 7 4 Front guard bracket 1

F19 W




o R, = Z % SUSPENS|ON

e

7

F H = B XX &R ER &R #H=
NO| Code name Chinese Description Q'ty
1 02030769 KRR Upper Coonection Plate 1
2 02030766 a4 Handle bar,Left 1
3 02030767 HFE Handle bar,Right 1
4 10020086 Vaeki k= Handle grip,Left 1
5 10020087 W E Throttle Handle Grip 1
6 10020088 ST Balancer 2
7 08020311 W4 (L: 1420mm, S: 108mm) | Throttle Cable(L:1420mm,S:108mm) | |
8 02030204 AR Lower connecting plate 1
9 12030066 BUHEIR 14l 7K 30205/ @ 25% P 52+%16. 25 | Tapered roller bearing30205/@25*®52%16.25 | |
10 12030067 [ 4 T 7K 30206/ @ 30% D 62517, 25| Tapered roller bearing30206/ ®30%®62%17. 25 1
11 07010206 A= #y (o) Front Suspension Absorber(Left) | 1
12 07010207 A= as CA) Front Suspension Absorber(Right) | 1
13 02011921 B Ve i 37 42 Bracket,Front Fender 1
14 020121501 s 11EHNR (5 241%)  |connection plate (including 2 bush)| 1
15 02012201 J5 s 22 ] 5 Bracket,Rear Absorber 1
16 07010208 JEUE (L:405mm) Rear suspension absorber (L:405mm)| 2
17 02012277 JG I E N IR Left shock absorber mounting seat | 1
18 02012278 JGUE N 2L A Right shock absorber mounting seat| |

20 1




#4555 Supply System

Catiti———— 13
F H = b X & W R X &M =
NO Code name Chinese Description Q'ty
1 01030013-3 NRLES Carburetor 1
2 01040012-1 TR Air clearer 1
3 01990070 TR G Carbon canister 1
4 01990043 L b 1] blocked valve 1
5 06990086 YA = i@k Y -shaped tee joint 1
6 01990001 AN E Secondary air supply device 1
7 | 06030006-1 EINAE 4. 5% D8. 5 Fuel pipe 1
8 12010007 T 928, 5 Oil pipe clamp 8.5 2
9 06990001 TR ESS Secondary filter 1
10 10060010 AT R Fuel switch 1
11 01050115 HAESEE (H4M<)  |Muffler front pipe (with air supply)| 1
12 01050116 T8 P A A AR/ /N TSR Muffle pipe 1
13 Guih Spring 2
14 01990024 HEA B Gasket,muffler 1
15 15010064 TH 75 A IR AT Bolt for muffler 2
16 10040091 PRINAL B 2s Fuel sensor 1

H21




BG4 25X Front&Rear Wheel ASSY

F fa) X &R =g i =
NO Code name Chinese Description Q'ty
1 02040439 FIEE Front wheel assy 1
2 06010113 HBHA120/70-14 G TH) Tire 120/70-14(with tire valve) 1
3 AT AR M1 2X245 Front Wheel Axle M12X245 1
4 e 4T 1 D 12. 5X D 20X30 Bush,Front Wheel ®12.5X®20X30| 1
5 e 4422 D 12. 5X O 20X30 Bush,Front Wheel ®12.5X®20X30| 1
6 HI 56 8 52 SR REM12X1. 25 Nut,Front Wheel M12X1.25 1
7 04020074 FiHVR R Speed gear wheel 1
8 10040099 VG AR B Speed gear sensor 1
9 190225 LRI Tire valve (bent) 2
10 02011015 IE RS Bush front wheel 2
11 02040440 JE##E (J14X3. 50) Rear wheel (J14X3.50) 1
12 06010114 HHA140/60-14 CHSTHD Tire 140/60-14 1

ELE




Bl J5HER] Front & Rear Disc Brake

FF = = A ER =
NO Code name Chinese Description Q'ty
1 04010132 BRI EL K Front Disc Brake ASSY 1
2 BRI 2R Front disc brake upper pump 1
3 BIARER i E Front disc brake oil pipe 1
4 BRI 242 Front disc brake lower pump 1
5 04020072 HERNAE © 115X ¢ 230X 133/3 Brake Disc (Front) 1
6 190043 7 OB WERIF R Micro Switch 1
7 BRI TR Front disc brake handle 1
8 12990030 il R 2 ke Clamp for brake hose 1
9 04010133 S5 R AN Sl Rear Disc Brake ASSY 1
10 J5 AR T ok Rear disc brake switch 1
11 S5 R BT 22 Rear disc brake front pump 1
12 o AR T Rear disc brake oil pipe 1
13 Ja AR5 2R Rear disc brake rear pump 1
14 04020071 WERIAE & 58X & 180X $80/3 Brake Disc (Rear) 1
15 190161 MZEFr Rear Brake Pad 2

03T




S %% ELECTRICAL SYSTEM

2

F #H = P X & W ER SR =
NO Code name Chinese Description Q'ty
1 10080058 =4 Lock Sets 1
2 01020011 NG AS Flasher 1
3 01020022 i) Ignition Coil 1
4 01020021 4k H B2 Relay 1
5 10070001 RN Horn 1
6 08010157 25 2k Harness 1
7 10990019 R (12V9A MG9-BS—C 151%87%105) Battery (12V9A MG9-BS-C 151*87*105) 1
8 10050093 e Speedometer 1
9 | 01020017-2 Bias Rectifier 1
10 01020016 RUKER CDI 1
11| 10010123-2 HEIT KL Switch ASSY,Right 1
12 10010123-1 HEH KR Switch ASSY, Left 1
13 09010091 HIRAT Headlight 1
14 09030084 Ja ST Taillight 1
15 09020153-1 R e e 1) KT Front Turnlight,Left 1
16 | 09020153-2 IESEEIEPS) Front Turnlight,Right 1
17 | 090201541 J& e A AT Rear Turnlight,Left 1
18 | 09020154-2 Ja A i m kT Rear Turnlight,Right 1
19 09030085 T Licence light 1

04 T




5P A1 Painting Covering

F H = XX &R ER R H=
NO Code name Chinese Description Q'ty
1 03010672 HT Ve /DF200SST-23 Front Fender 1
2 03010674 Hi Tf 25 /DF200SST-23 Front Panel 1
3 03030993 FIRE Windshield 1
4 03010725 HIl £ KA /DF200SST-23 Front large panel;Left 1
5 03010726 A A KA /DF200SST-23 Front large panel;Right 1
6 03010675 Hil A2 978 /DF200SST-23 Front Guard Board;Left 1
7 03010676 BT A3 4% /DF200SST-23 Front Guard Board;Right 1
8 03010677 e MR /DF200SST-23 Side Panel; Left 1
9 03010678 A1 AR /DF200SST-23 Side Panel; Right 1
10 03010723 25 /7 J5 $7 4/ DF200SST-23 Rear Guard,Left 1
11 03010724 54 JG 97/ DF200SST-23 Rear Guard,Right 1
12 05030077 VAR /DF200SST-23 Fuel Tank 1
13 03010679 A2 AR /DF200SST-23 Left middle side panel 1
14 03010680 A5 H AR /DF200SST-23 Right middle side panel 1
15 03010681 e JG 3B /DF200SST-23 Rear Guard Board,Left 1
16 03010682 A JGa 9 H/DF200SST-23 Rear Guard Board,Right 1
17 03010673 J& 0P R /DF200SST-23 Rear center guard 1
18 09050002 [ & £, )2 ' FrMb Circular orange reflector M5 2
19 09050003 5 218 ) ) M5 Circular red reflector M5 2
20 09050001 73 %It M5 Square reflector 1

05T




BEH2 Body Covering 2

F H = B XX # W ER SR W=
NO Code name Chinese Description Q'ty
1 03030981 INREKE Instrument bottom cover 1
2 03030985 A AR Front floor panel 1
3 03031060 P ZEF0 R 8 R Front lower wind grid 1
4 03030982-1 MRS A 235 70 XX 4% Side panel left decorative grid 1
5 03030982-2 MRS A I35 70 XX 4% Side panel right decorative grid 1
6 03031058 RLKAE Plastic water tank 1
7 03030983 VR R BUES Left fuel tank edge strip 1
8 03030984 A AR 2% Right fuel tank edge strip 1
9 03031063 UL Front edgings,left 1
10 03031064 HIEERYES Front edgings,right 1
11| 03030987-1 Ja AR (VIED Rear floor panel 1
12 | 03030986-1 e A it Left middle decorative panel 1
13 03030986-2 A S AR Right middle decorative panel 1
14 03030990 J& R AR Connection plate,Rear tail light | 1
15 03030988 Ja 4Tt Rear fender 1
16 03031059 JEEEED Rear wheel fender 1
17 03030991 ERPE Cover ,rear fork 1
18 03031061 ERE Cover ,rear fork 1
19 | 03030992-1 Ja AR k1 Rear bottom plate plug 1 1
20 | 03030992-2 Ji JERAR 3 3k2 Rear bottom plate plug 2 2
21 09060031 JE L Rear mirrow 1

#0261




NGB SEATER & RUBBER

@/

R X &R

oy — |

2

H = B XX # W

Code name Chinese Description Q'ty

05010085-1 HiJ A Front seater 1

05010085-2 J BEE Rear seater 1
06990101 L 40y Battery strap 1
06990102 T HYpHr Tool strap 1
06020199 VA8 5T [ e A IR A Front rubber parts; fuel tank 2
06020198 B RAT [ ¥ A Rubber part;headlight 2
06020200 TAE 5 [ e MR A Rear rubber parts; fuel tank 2
06020201 J7 ) 3SR 5 Rubber cover,handle bar bolt 4
06020197 PRSI Rubber cover, 27

== = = === Z
@OOQ@@P;;QQN,_‘O@OONOCH%OJNHO%

$027 T




MEZETE Tools Kit

/r ler]_ ;’] EJ L'.] | e
|
|'
||| " L A
F #t = 3 & R DR HE
NO Code name Chinese Description Q'ty
A M ZE T E Tools 1
1 16010005 12-14FF O3 F Open Spanner(12-14) 1
2 16010004 8-10JF 4R F Open Spanner(8-10) 1
3 16010006 XL 22 ] Dual-Purpose Screwdriver 1
4 16010007 KALFEETHS=16 Spark Plug Box Spanner(S=16) | 1
5 16010002 6mm P 7~ I T Socket Head Screw Wrench(6mm) | 1
6 16010001 S5mmN 7S P T Socket Head Screw Wrench(5mm) | 1
7 16010116 4mm N 7S A IRT Socket Head Screw Wrench(4mm)| 1

28 T




